
-27-

Model W1835 (For Machines Mfg. Since 12/12)
PA

RTS

1

2

3 4
5

6 7 8

9
10

11
11 1111

12
13

14

1515

1516
17

1819
2021

22

23
24

25

26

27

27

28
29

30

31

33

34
35

37

37

38

39
40

40

41 42
43

44

45

46

47

48
49

50
51 52

53
54

55

56

57
58

59

60

6162
63

64

65
66

67
68

69

70
71

71

71

72

72

73

73

74

74

75

75
76

76

77

78 79
80

82

11

115

116
117

W1835

OUTPUT
HZ

VOLT
AMP

RPM

WEIGHT

DATE

SER. NO.

5500
11 LBS.

60

9

1.1 KW

Universal
Motor

WARNING!

PARTS
Track Saw Parts Breakdown

Please Note: We do our best to stock replacement parts whenever possible, but we cannot guarantee 
that all parts shown here are available for purchase.



-28-

Model W1835 (For Machines Mfg. Since 12/12)
PA

RT
S

Track Saw Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
1 X1835001 POWER CORD 18G 2W 72" 1-15P 44 XPFH05M FLAT HD SCR M5-.8 X 12
2 XPAW05M HEX WRENCH 5MM 45 XP6002ZZ BALL BEARING 6002ZZ
3 X1835003 CARBON BRUSH SPRING 46 XPR29M INT RETAINING RING 32MM
4 X1835004 CARBON BRUSH HOLDER 47 XPCAP50M CAP SCREW M5-.8 X 10
5 X1835005 MOTOR HOUSING 48 X1835048 FRAME
6 X1835006 POWER CORD PROTECTOR 49 X1835049 PIVOT PIN
7 X1835007 POWER CORD CLIP 50 X1835050 COMPRESSION SPRING
8 XPHTEK39M TAP SCREW M4 X 12 51 X1835051 SPRING GUIDE
9 X1835009 TERMINAL BLOCK 2 POST 52 X1835052 RIVING KNIFE LOWER ARM
10 X1835010 HANDLE 53 X1835053 RIVING KINFE
11 XPHTEK6M TAP SCREW M4 X 16 54 XPCAP85M CAP SCREW M6-1 X 6
12 X1835012 STATOR 55 X1835055 SAW BLADE 160MM 48T
13 XPHTEK61M TAP SCREW M4 X 55 56 X1835056 DUST PORT 1.5"
14 X1835014 MOTOR FRONT COVER 57 X1835057 BLADE HOUSING
15 XPHTEK62M TAP SCREW M4 X 22 58 XPS74M PHLP HD SCR M4-.7 X 14
16 X1835016 MICRO SWITCH 59 XPFH68M FLAT HD CAP SCR M8-1.25 X 20
17 X1835017 CAPACITOR 60 X1835060 OUTER ARBOR FLANGE
18 X1835018 POWER TRIGGER 61 X1835061 INNER ARBOR FLANGE
19 X1835019 PLUNGE TRIGGER 62 XPS74M PHLP HD SCR M4-.7 X 14
20 X1835020 RESET TORSION SPRING 63 X1835063 RIVING KNIFE SPRING
21 X1835021 PLUNGE TORSION SPRING 64 X1835064 RIVING KNIFE UPPER ARM
22 X1835022 POWER TORSION SPRING 65 XPHTEK31M TAP SCREW M4 X 14
23 XPHTEK11M TAP SCREW M3 X 8 66 X1835066 ANGLE GAUGE POINTER
24 X1835024 CARBON BRUSH 67 XPHTEK33M TAP SCREW M3 X 5
25 X1835025 BACK COVER 68 X1835068 DEPTH GAUGE SUPPORT
26 X1835026 RUBBER BEARING SLEEVE 69 X1835069 DEPTH GAUGE SCALE
27 XP608Z BALL BEARING 608Z 70 X1835070 DEPTH GAUGE
28 X1835028 ROTOR 71 X1835071 KNOB BOLT M8-1.25 X 24
29 XP6001ZZ BALL BEARING 6001ZZ 72 XPCAP04M CAP SCREW M6-1 X 10
30 X1835030 BLADE SAFETY LOCK 73 XPW03M FLAT WASHER 6MM
31 X1835031 SAFETY SEG COIL SPRING 74 X1835074 RAIL ADJUSTMENT KNOB
33 XPCAP24M CAP SCREW M5-.8 X 16 75 XPCAP01M CAP SCREW M6-1 X 16
34 X1835034 PLUNGE LOCK 76 X1835076 SCALE NUT 8MM
35 X1835035 GEARBOX 77 X1835077 LEFT TILT GUIDE
37 XPR39M EXT RETAINING RING 8MM 78 X1835078 BASE PLATE
38 X1835038 GEARBOX SCREW M4.8 X 30 79 X1835079 RIGHT TILT GUIDE
39 X1835039 GEARBOX COVER 80 XPSS04M SET SCREW M6-1 X 12
40 XPFH30M FLAT HD SCR M5-.8 X 8 82 XPSS05M SET SCREW M5-.8 X 10
41 X1835041 ARBOR CYLINDER 115 X1835115 READ MANUAL LABEL
42 X1835042 ARBOR SHAFT 116 X1835116 MOTOR LABEL
43 X1835043 ARBOR BEARING COVER 117 X1835117 SHOP FOX LOGO LABEL

Safety labels warn about machine hazards and how to prevent serious personal injury. The owner 
of this machine MUST maintain the original location and readability of all labels on this machine. 
If any label is removed or becomes unreadable, REPLACE that label before allowing machine to 
be operated again. 



-29-

Model W1835 (For Machines Mfg. Since 12/12)
PA

RTS

D4362 Rail Track & D4363 Accessory Pack 
Parts Breakdown

1
22

3

4
4

101

102

103
104

105

105

5

6

REF PART # DESCRIPTION REF PART # DESCRIPTION
1 XD4362001 BOTTOM RUBBER STRIP 101 XD4363101 STABILIZER BODY
2 XD4362002 BOTTOM FOAM STRIP 102 XD4363102 KNOB BOLT 5/16-18 X 1/2
3 XD4362003 RAIL TRACK BODY 103 XD4363103 ADJUSTABLE STOP BODY
4 XD4362004 TOP BLUE PLASTIC STRIP 104 XD4363104 ADJUSTABLE STOP KNOB BOLT
5 XD4362005 RAIL TRACK CONNECTOR 105 XD4363105 F-CLAMP
6 XD4362006 RAIL TRACK SET SCREW


